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The PITCH trial — Handling, dispensing and administration of the

Medicine movement

DHP: Contact Kerrie Evans,
01873 813 585 (direct) or 01873
812 182 (switch).

study medicines

Associated paperwork

Two batches of medicines will be shipped separately with

shipment papers. Three copies of the unblinding scratch
cards also sent separately to the shipments, two to the BRI
pharmacy and one to Belgrave Rd (In ISF Section 1). BRI

v

BRI pharmacy: Contacts are
Lindsay Ball (928 2053) (and Liz
McCullagh (928 2685)).

complete receipt documentation and fax to DHP and the
PITCH Trial Coordinator (0117 954 6677).

Nurse takes Drugs supply request form to the BRI pharmacy
enabling release of study medicines (enough boxes (containing
six treatment packs each) for the nurse to have at least two
unopened boxes at any one time). For one week’s supply, this

\ 4

Research nurse/Belgrave Road

might mean carrying n = 6 boxes.

Pharmacy to fax a completed copy of the Drugs supply
request form to the trial co-ordinator on 0117 954 6677.

Pharmacy also keep their own drug inventory record of the
medicine nacks issned to the nurses

Medicines will be stored in locked, restricted access

v

At the recruitment site

temperature-checked (with minimum-maximum thermometers)
environments during transport (i.e. when in the nurses car boot)
and at Belgrave Rd, Room G 06. (i.e. in the PITCH drug
cabinet). Temp logs recorded onto computer.

Doctor/Nurse (local & remote recruitment) or Research Nurse
screens eligibility and assesses the child for the presence of

v

At the child’s home

contra-indications (including interactions with existing
medicines) to use of the study medicines. The doctor prescribes
the medicines. AH to sign any other pending prescriptions.

v

Child receives study medicines

v

At the end of the two-day intervention

period, used bottles are weighed,

collected and returned to Belgrave Rd
drug cabinet. All returned and never used
medicines will be shipped to DHP for

certified destruction.

The PITCH research nurse rechecks eligibility and weighs the
child (to the nearest 0.1 kg) using the study paediatric-approved
scales. The nurse then calculates the doses to be given of
paracetamol and ibuprofen, to the nearest 0.1ml and records this
on the data collection form. Subsequently, during the automated
telephone randomisation call the nurses input the child’s weight
and the system relays what the doses should be to the nearest
0.5ml. The nurse records this dose on the child’s data collection
sheet, the trial participation card and the trial medicine bottle
label. The medicine doses given to the child are those given by
the system to the nearest 0.5ml. The doses calculated by the
nurses are as a double-check. The times that the second doses are
due is also written on the front page of the symptom diary card.
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Further Notes

Paediatric scales:

* The study paediatric scales read to 2 decimal places (i.e. 0.01kg). However the nurses
round down to 1 decimal place (0.1kg). If it reads to 0.04 kg the weight is rounded down,
if it reads to 0.05kg or above, the weight is rounded up.

Calculation of doses by nurses:

¢ Paracetamol dose = 15Smg/kg
¢ Study medicine bottle contains 120mg/5ml

Therefore paracetamol dose calculation = (15mg x child’s weight) / (5ml/120mg)

* Ibuprofen dose = 10mg/kg
¢ Study medicine bottle contains 100mg/5ml

Therefore ibuprofen dose calculation = (10mg x child’s weight) / (5ml/100mg)
The doses calculated are rounded down to the nearest 0.1ml

Administration of first dose of medicines:

* Medicine bottle is shaken

* First dose of study medicines is administered using 5 ml and 10ml oral syringes (whose
precision is to 0.5ml). This dose is administered by the parent, in the nurse presence at the
baseline visit, with nurse assistance if necessary.

Explanation of subsequent administration of medicines to parents (proactive in first 24 hours
and reactive between 24 & 48 hours):

* The time the second dose is due for both medicines is written on the front page of the patient
symptom diary card and is highlighted to the parent

* The research nurse explains to the parent that the study medicines need to be given regularly
for the first 24 hours i.e. every 4 to 6 hours for the paracetamol (up to a maximum of 4 doses
in 24 hours) and every 6 to 8 hours for the ibuprofen (up to a maximum of 3 doses in 24
hours), regardless of whether child is hot or symptomatic.

* The research nurse explains that for the second 24 hours the parent needs to give the doses as
they think the child needs the medicine but again not exceeding the maximum dose in the 24
hour period.

* For parents who do not understand the above explanation, the nurse writes down the time of
the first dose of paracetamol and Ibuprofen and explains that the child will need 4 doses of
paracetamol at least 4 hours apart before the next nurse visit. Similarly that the ibuprofen
needs to be given 3 times before the next nurse visit. At the next visit (at 24 hours) the nurse
explains that the study medicines need to be given when the child is feeling ill or showing
some of the unwell symptoms.

* Parents are advised to keep study medicines out of reach and sight of children

Calculation of doses by the telephone randomization system:

The system uses an algorithm to generate the doses:
* For paracetamol this = child’s weight x 0.625

* For ibuprofen this = child’s weight x 0.5
The doses calculated are rounded down to the nearest 0.5ml
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